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POLYFLEX RADONE MEMBRANE (SOLVENT FREE)
POLYURETHAN WALL

COVERIG COAT, PERFECT ISOLATION FROM RADONE GAS
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: |
Test of Solvent-Free Poliflax Radon System for the Sealing of Radon
Exhalation from Construction Material

Customer’s namie

Fax: 08-9960649
Address

Test start date and time
Test finish date and time

: Denber Tsvaey Yisrael Ltd.
Tel: 08-9960793

: P.0O. Box 402, Ofakim 80300

: 10.11.2001

. 15.12.2001

1. Test essentials: in aceordance with the manufacturer’s recommendations the tee‘st
samples were prepared according to the following method: |

a. Three layers with drying of 24 hours between the layers.

b. Final drying of 7 days.

The application was made by rolling,

3 samples were tested,

2. Test results |

Table no. 1
Exbalation rate | Exhalation rate | Decrease in the | Decrease in 1‘ihe
from sample from sample | exhalationrate | exhalation rt‘nte

Test no. before saahng after sealmg after sealing after sealing

Bg m?® sec™ Bq m? sec ' , J

Fi Fn F 1/F2 . Y% |

1 0,045 0.000046 978.26 09 89 |

2 0,032 0.000034 941,18 99,89 |

3 0.026 0.000027 962.96 99.90
Average: 960.80 99.89 |
This report refers only to the time and place of the tests, which are f

shown in the report |
This report contains 1 page and it should be used only in its entirety. |

Date: 17.12.2001
Dr. Viadimir Butenko |

scientific manager |
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